RC 8C 2022 <2022><EU><F9799V9>

REAR WHEEL
57736
Pos Part Number Description Additional Text Quantity

1 AB65310008020 Flat head screw with TORX M8x2 5.00
2 A65310860000 brake disc rear 1.00
3 A65310801033 Rear wheel 6.0x17 cmpl. 1.00
4 A65310850044 rear sprocket carrier 1.00
5 60010086000 COLLAR NUT WH. SPINDLE REAR 03 1.00
6 60010084000 Chain tension adjuster, right, 1.00
7 A65310885000 rear wheel axle 1.00
8 AB65310865116 DID 520ERV G&G x 120ZB Racing 1.00
9 A65310851038 rear sprocket DYMAG 38 0.00
9 A65310851039 rear sprocket DYMAG 39 0.00
9 A65310851040 rear sprocket DYMAG 40 0.00




9 A65310851041 rear sprocket DYMAG 41 0.00
9 A65310851042 rear sprocket DYMAG 42 0.00
9 A65310851043 rear sprocket DYMAG 43 0.00
10 A65310010020 cylinder head screw M10x20 ISK 6.00
11 AB5334808040 cylinder head screw M8x40 ISK 1.00
12 A65303853001 Chain slider spacer, bottom 1.00
13 AB5304867000 Chain slider 1.00
14 AB65303005020 oval head screw with collar M5 2.00
15 A65304863000 chain guard retaining plate 1.00
16 AB5304863010 Bushing 2.00
97 AB65310859000 cush rubber 1.00
98 A65310850033 rear sprocket carrier repairin 1.00
99 A65310815000 rear wheel repairing kit 1.00




